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891Yga CERTIFICATE A " S r . 1 3 3 2  
CERTIFICATE NO. : E201004-0134-000862(5005298) L/C No. (P/O No. ) : 1103077721 
41 i18 S ~ A H  SeAH Steel Corp. + A 7i 

COMMOD 1 TY : E.R.W STEEL PIPE CUSTOMER : PLESA 
41 % 3 4 (%A11 Ot xll 70'- F 9 3 
SPECIFICATION : API 5LB PSLl/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG lGA, JüNG-GU, SEOUL, KOREA SHIPPER : DUFERCO SA 

POHANG PLANT ; 14-1, JANGHEüNG-DONG, NAM-GU, POIlANG 

IEAT NO. f$$ F + $ Z ] f  f 9 QUANTITY til 3 

NO. (BATCH NO. ) ORDER SIZE 3 f + 7~ o] %%(MITI REMARK * 1 PCS TOTAL LENGTH VE 1 GHT 

X 0.375 " X 6.120 M 

X0.500" X6.120M 

O ReferTo E *.6-H:Heat(Ladle)Analysis,P:ProductAnalysis*7-2:X100.3:X1000 
Others *9-T:BaseMefalTransverse.W:WeldPartTransverre*10-E.L:Elongafion*ll-S.N:SemNormalirin~ 

E *G:GOOD *Tr:Trace 

Surveyor : VE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE 
SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept. 
THE USE OF THE MATERIAL OUTSIDE m SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE S A F ~  
ANDIOR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES 
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT 
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) 


